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The test unit is in sub_stantlal corormance e,t l ot z e,ted s/ e/z with
The corner intersections

",’= -owlng exceptions or addttlon No.

during asembly with the
of the aluinum framing members were bedded In butyl sealantexterior excess Wiped off.A field applied exterior seal of GEcorner sheet metal v--,--- Silpruf was applled at the Window wall amb to

u, zners.ection.
CE Sllpruf silicone sealant was Used [or the Window wall perimeter seals.The tl sU-ace of the lockstributyl sealan.t at the followln ocatr:ntsflange and metal ramtn members was bedded

Bottom Perieter cOrners 5" horizontally and vertically, exteriorand interior flangeBottom of intermediate mullions y, Wide, exterior and Interior flange
Top Perimeter cOrners 5" hortzontall> and vertically, exterior flangeThe mat!n surfaces of the outer flange of the lockstrtp askets and the glass or

panels were.sealed 2" horizontally and vez-ttcally at he upper cornere of the glass
and the lower left corner of the right panel.





’A. A. SAKHNOvSKY 0
700 N. /. 79th AVENUE

CONSTRUCTION
.1

RESEARCH LABORATORY
MIAMI FLORIDA 3316Page 2, Test No. 2603 " (305) 592.9292

(305) 592.9223
The window frame was to the pcast at the lnse lotons sn on theVtio ith.1/ eterd head tne screws and1 ashem fastened.ctya /16 x 1 1/&" ot in e 1/" thick recessed ion of the f. Refer toco--eats ng1

A__t SeFtion A-Aj

The 1/8" p_late and 1/4" &lualnua hat were not used. The 5/16" x 1 i/I" slot was pchedthe# member (ti=l).

._The Weep holes in the web ofm e lAt openg d at aids ’n:’:c ’ h ope 1 1 2

e weep .les in the sill

per nel. ne lon. e We two les
At Detail

The window ambs and brake [ormed corner Sere not anchored to the structure.
Size o.f Test indow Walls

12’ 10 I/2" .ide (developed Width by 7’
Messrs.

partlal testing)

anner of Testlnt

high

Ben Hwkins
.b ker

Jer Courtney
Tom Mright

United Plte Class Co. of An
_- J-C Products Corporation

F. H. Maloney Company
Richard Sembello Construction Research tboratory

t.e.t chamber with anchorage designed to slnulatcressure s" ttlotial acconce With the CUnt ............A eo e In sitectu e e p?eas cescrloe= in the ba+,--- .... ubsta.
.’ ,--,,=cu N) Mel Cin all nl’ aSclalon Of Arch

e oer of testln was as Iven below.
bJected *o a sit’ve 10 ,sf -t-tlc ss loadpced.befo condugy tests. per the cnt NIM





" ’ .S^ :HNOVSKY 0 CONSTRUCTION RESE, RCH LABORATO. Ry

obsetlons e fenced vlewl the test Ito= els identified by n .... ..__ the xterio=. he II hisbe., ,= ve arbitly been nbe4 f: left itn he 4eectlon for the stctu loa testis, the

+_ g ez-Aecton Less the avee ena set z afte tes 1. - er AOa. e

est Conditions nd Result.e,

Allowedt

easurs
No uncontrlled Water Inflltrtion.

Leakage at the rate of appximately eight s eupper right corner of -o-- =4
p p r minute occuzed at the gasket at theand the remainder ctii-- ont drainir down the Jamb gasket to the sill"6 u T,rle Slll.

Lea&a6e at the rate of appzxlaately one dop per minute occued at the ottoa right
corners of lghts #2 and #3.

trace leak occ.urred at the otto= left cozier of light #.
est III Structural Performance Tests b statlc Pressure

The wall was subjected to the following structur-a/ loadlngs held for ten seconds each=+ I0 psf to remove slack at 50% of positive pressure design load+ 20 Dsf to measure deflection at 100% of positive pressure design loadI0 psf to remove slack at 0% of negative pressure design loa0 psf to measure deflection at 100% of negative pressure design Iced30 psf*- to demonstrate a safety factor of 150% of negative design load30 psf*- to demonstrate a safety factor of 150% of positive design load
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No anse or failures occurred as a result of the aove noted loadings.

*These tests were not required by the project speclflctions.

Deflection aeasuzed at -significant locations and the mldsan of typical aembers wa

.090/,020

.27o/.o: o

.loo/.o6o
I?/-..010

.010/0

Note

design,loa

J’91

.269

Glass deflections were reported in the preliminary report submitted July 22, 1977.

Test IV,- .A,ir,Infi.l.tratlon__ b Static Pr.ssure
The air Infiltztlon through the wall at a static pressure of 1.56 psf (equal to a 25
wnd was !

llowed 0.06 cfm per square foot or 5..5 cf total

easured 0.005 cfm per square foot or 0.5 cf total

Test V Suppleme.ntarr StFuctural Pe,rfo.r,nce Tests, by Static. Presu (These tests were
not required by the project speclfications

The wall was subjected to the followtn structural loadings held for ten seconds each

/ 5 psf to demonstrate a safety factor of 22y of positive desi6n load

The wall was also subjected to momentary loadigs of -2 psf and -56 psf after which
time testing was terminated.

damage or failures occurred as a result of the aove noted loadtngs.

Cment._s

Interior gasket lip pressure alon6 the entire top of the right panel and along a signl-
flcat portion of the top of the other two panels was almost non-exlstent. Interior
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aCket lip pressure -as maz$nal at several other oe. eis e;te a supplen bu+. .. ......... et 11p pressure
6ss od be. applied pvde a tet sltlon.

getea
e Intersection o e el tnteor p et and lostrp et b Psents

Insez’tloa o a .OOy’ thick feeler gae between the &sket sealln lips and thrill ls aood method of deterinin i adeqte lip pressure is being attained. Adequate pressurecould cause the feeler age to be held snugly by the gasket or it may make it impossibleinsert the gae.

The fo_rce of drving the aaket pline into the _intez=ed.ate: horizonta/ =ember bokesevera of the aa=be asseably clip screws (see Detail 2/. Care must be exercised inperforming this operation.

.Lll _,ot.nts_::Ln the precaat concealed by %he window f=
_
n nslZalon f the teor ......... = be ed sealed Por

tuh e me

_
oected ove 1 dee w

,--= e= e the system ctlon.
er a the v=ic mem=ers.

pressure structuzl performance. The e- has met the Architect s e
-ne vail m.erf eoace.

ccu design lo. a=er test

Respectfully submitted,
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